(HjHusqgvarna

READY WHEN YOU ARE

HUSQVARNA - SPARE PARTS CATALOG
POLE PRUNER/POLE SAWS: HUSQVARNA 525PT5S

Sparepartslist
Frequent parts
Accessories



POLE PRUNER/POLE SAWS

SPAREPARTSLIST

POLE PRUNER/POLE SAWS
HUSQVARNA 525PT5S



POLE PRUNER/POLE SAWS

D 525PT5S
COVER




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK QTry
1 503213512 SCREW CCRPANT ST4.2x12 CHTBO 2
2 576404501 ARM PROTECTION 1
3 577815401 BOLT 1
4 592810901 CYLINDER COVER ASSY 1
5 576404701 MUFFLER GUARD 1
6 577815401 BOLT 1
7 577815401 BOLT 1
8 576992402 KNOB color.Grey,CLEANER 1
9 581047301 FILTER COVER ASSY 1
10 544256801 SCREW 3
11 577848201 COVER CLUTCH HOUSING UPPER 1
11 577851101 COVER CLUTCH HOUSING UPPER 1
12 577848101 COVER CLUTCH HOUSING LOWER 1
12 577851001 COVER CLUTCH HOUSING LOWER 1
13 579445806 DECAL 525 NAME 1



POLE PRUNER/POLE SAWS

525PT5S
CRANKCASE

G




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry
1 525824914  SCREW ITXSCM M5x8 1
2 577942001 BOLT 2
3 576420702 BRACKET M5x0.8 UPPER 1
4 576420802 BRACKET LOWER 1
5 576420501 CUSHION UPPER 1
6 577815401 BOLT 4
7 588567701 HOUSING CLUTCH 1
8 525953201 BEARING 1
9 506609901 RING 0406502812 1
10 504114301 SCREW 7482013180 3
11 581308602 CRANKCASE CcomP 1
12 576399502 GASKET CASE 1



POLE PRUNER/POLE SAWS

526PT5S
CRANKSHAFT




POLE PRUNER/POLE SAWS

PXM_

PXM_REF  Liorio  DESCRIPTION PXM_REMARK ary
1 576404601 MUFFLER PLATE 1
2 544256801 SCREW 1
3 506689401 KEY 7100043240 1
4 504121501 SEALING 7481021210 2
5 506610301 BEARNG 0603006001 2
6 579223201 CRANKSHAFT COMPLETE 1
7 576402701 BEARNG 1



POLE PRUNER/POLE SAWS

CYLINDER PISTON & MUFFLER

525PT5S8

K




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry

1 544256801 SCREW 2

2 578785301 PLATE CYLINDER 1

3 504114301 SCREW 7482013180 4

4 577979001 CYLINDER ComP 1

5 576398702 GASKET BASE 1

6 506618101 RING 8488C34101 2

7 577917401 PISTON 1

8 505040701 PIN 7160041310 1

9 505045201 RING 7126041320 2

10 585248601 MUFFLER ASSY 1

10 580523601 MUFFLER ASSY 1

10 585032901 MUFFLER ASSY 1

11 578408101 GASKET MUFFLER 1

12 504114301 SCREW 7482013180 2

13 580514401 SPARK ARRESTER 1 10
14 729577405  SCREW CRPANT ST4.2x95 StBOTYPEF 1 10



POLE PRUNER/POLE SAWS

H 525PT5S
FUEL TANK




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry
1 576405101 FUEL TANK ASSY 1
1 576405102  FUEL TANK NBR+PVC ASSY 1
2 579210302 HOSE ASSY EVP 1
2 577509903 PIPE CcompP 1
3 506707001 CLIP 7126085460 1
4 503443201 FUELFILTER koaxial 1
5 579645703 TANK CAP comp 1
6 587365901 BUMPER ASSY 1
7 525755108 SCREW ITXSCFM M5X10T27 10.9 Zn/Fe 3
8 587615601 STUD SCREW M5xM5 3



POLE PRUNER/POLE SAWS

525PT5S
SHAFT 31




POLE PRUNER/POLE SAWS

PXM_

PXM_REF  Liorio  DESCRIPTION PXM_REMARK %

1 576926001 BEARING SLEEVE Spare partlower assy 1 31
2 576925802 TUBE 525 upper assy 1 31
3 576925602 DRIVE SHAFT Assy 1 3l
4 576925501 FRAME Spare part. TUBE 1 31
5 576925702 TUBE 525 Lower assy 1 31
6 590940201 RING 525PTSSKIT (Ringandnut) 1 31
8 510096001 CLAMPING SLEEVE 1 31
9 731231401 HEXAGON NUT M5 8 ZPBISO 4032 5 31
10 525755102 SCREW ITXSCFM M5X20 27 109 Zn/Fe 5 31
11 530016064 SCREW 1 431
13 537094501 SLIDING SHOE LAGER 4 231
15 574618902 ADAPTER Do nellelesconie 2 31

driveshaft

16 510097301 BEARING HOUSING upper 3 3l
17 510094701 BEARING HOUSING lower 3 3l
18 738210102 BALL BEARING 6001-2ZSINGLEROW-10 3 31
19 510095201 SPRING 932 x 500 3 3l
21 510091001 SLEEVE 1 31
22 522597001 CLAMPING SLEEVE LOWER 1 31
23 576221201 RIVET 1 231
24 579264001 LOOP PT5 tube.cpl 1 31
25 502197101 SQUARE NUT M6 8 MnPP/ZnPP 1 24
% 725238151 SCREW EHHM Tgﬁw BESZEIED 1 o4
27 522723101 LOOP TUBE 938 1 24
28 522723301 SPACING BLOCK LOOP 1 24
29 502203801 KNOB 1 24
30 579275501 BEARING SLEEVE with bearing moulded incpl 1 231
31 510097002 TUBE DRIVESHAFT ASSY 525 engine.elescopic 1

32 510112501 CRCLIP SRAQ12 1 331
7 P— oL WARNING SPARK ARRESTOR |

us



POLE PRUNER/POLE SAWS

SHORT BLOCK




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK QTy

1 592776401 SHORT BLOCK GZ26S H525SB 1

1 000000000 W/0 DESCRIPTION 1

2 544256801 SCREW 2

3 578785301 PLATE CYLINDER 1

4 504114301 SCREW 7482013180 4

5 576598101 SPARK PLUG BPMR8Y 1

6 578408101 GASKET MUFFLER 1

525 Trimmers,CYLINDER &

7 588098202 SERVICEKIT PISTON 1

8 576398702 GASKET BASE 1 7,14
9 506618101 RING 8488€34101 2 7,14
10 577917401 PISTON 1 7,14
11 505040701 PIN 7160041310 1 7,14
12 576402701 BEARING 1 714
13 505045201 RING 7126041320 2 714
14 588098102 SERVICE KIT 525 Trimmers PISTON 1 7

15 577979001 CYLINDER COMP 1 7

16 577882402 GASKET CLEANER 1

17 576399102 GASKET CARBURETOR 1

18 576398901 GASKET INSULATOR 1

19 504121501 SEALING 7481021210 2

20 506610301 BEARING 0603006001 2

21 506689401 KEY 7100043240 1

22 586656601 CRANKSHAFT COMPLETE 1

23 504114301 SCREW 7482013180 3

24 581308602 CRANKCASE COMP 1

25 576399502 GASKET CASE 1



POLE PRUNER/POLE SAWS

525PT5S
STARTER

Husevarne — 12
o




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry

1 581146501 STARTER PULLEY ASSY 1

2 521600401 E-RING 848E4075T0 2

3 521600301 SPRING 848E4075S0 2

4 521600201 RATCHET 848E4075R0 2

5 578992501 STARTER ASSY 1

6 506613001 SCREW 7185075151 1 5
7 579064601 ROPE 1 5
8 579064801 STARTER PULLEY 1 5
9 504115001 SPRING.SPIRAL 7185075130 1 5
10 575489501 STARTER HANDLE 1 S
11 577815401 BOLT 3

12 579369601 DECAL STARTER 1



POLE PRUNER/POLE SAWS

525PT5S
THROTTLE CONTROLS




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry

1 578279501 THROTTLE CONTROL ASSY 1

1 578279502 THROTTLE CONTROL WITH TPE ASSY 1

2 537419001 SWITCH OPS 1 1
3 575960501 SCREW IHSCT 5 1
4 544238401 HANDLE HALF Right, GreyRight, Grey 1 1
4 544100202 HANDLE HALF SoftRIGHT 1 1
5 503878001 THROTTLE LOCKOUT 1 1
6 503918101 THROTTLE LEVER 1 1
7 503961401 ABSORBER VIBRATION 1 1
8 544238501 HANDLE HALF Left, Grey Left, Grey 1 1
8 544100302 HANDLE HALF soft LEFT 1 1
9 544100801 RECOIL SPRING 1 1
10 503877903 THROTTLE TRIGGER 1 1
11 544101703 DAMPER RUBBER 2 1
11 544101702 DAMPER natural RUBBER 2 1
12 731231401 HEXAGON NUT M5 8 ZPB.ISO 4032 1 1
13 544112101 RETAINER 1 1
14 506689001 BOLT T495052001 1 1
15 578279601 WIRING ASSY 1 1
16 502531601 SHORT CIRCUIT CABLE Handle 1 115
17 578867801 THROTTLE CABLE COmMP 1 115
19 523062601 TRIGGER protection 1

20 503226501 SQUARE NUT M5 06 TBO 1

21 579865601 SCREW ITXSCFM M5x23 109 Zn/Fe 1



POLE PRUNER/POLE SAWS

ACCESSORIES

525PTES

N




POLE PRUNER/POLE SAWS

PXM_

PXM_REF  PIM= DESCRIPTION PXM_REMARK ary

1 575738202 COMBINATION WRENCH Tor 1

2 501691701 COMBINATION WRENCH FLAT HEAD 1

3 503558601 SPANNER [ 1
Pole prunerKlibersynth PEG

5 579064901 GREASE i, 1

6 537216203 HARNESS WITHOUT HOOK 1
1/4 1.3A318 Pole saw

/ e "R 58DL1/4" 13A318 !
1/4" 1.3 A318 Pole saw

/ iasoyd BAR 64DL1/4 13A318 !

7 585820144 BAR 3/8 Min13A318 7T 44Dl 1

8 501844058 SAW CHAN Mool sCRUARISICUN |
1/4" 1.3mm

8 501844064 SAW CHAN Aleroeiise! 12 100
1/4" 1.3mm

8 501847044 SAW CHAN mini 3/8 1.3mm H35 1

9 537129901 BAR GUARD 1

10 578449901 HARNESS Pole products 1

11 574830101 SHEET hook 1 13

12 574353505 SCREW TXSCM M4X12727 129780 2 13

13 588197701 HOOK kit 1

14 579834101 ACCESSORY BAG 525PT5S harmess hook 1



POLE PRUNER/POLE SAWS

525PT5S
CARBURETOR




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry
1 520976301 SCREW 7331081130 1
2 577815701 SCREW IDLE AD). 1
3 513593201 SPRING 7263081460 1
4 579190601 COVER PUMP 1
5 520954801 GASKET 7330481140 1
6 502213601 DIAPHRAGM PUMP 1
7 513400801 SWIVEL 7175181141 1
8 516524201 WASHER 7175181190 1
9 506738601 RETAINERRING 7175181130 1
10 579190701 SHAFT ASSEMBLY, THROTTLE 1
11 577815501 SPRING 1
12 520759801 SCREW 7288081470 1
13 520978601 VALVE 7331081341 1
14 520957001 SCREEN 7330681380 1
15 505057901 SPRING 7281081530 1
16 584901201 PISTON ASSY 1
17 520759801 SCREW 7288081470 1
18 579190801 LEVER THROTTLE 1
19 505056501 RING 7114881390 1
20 579191001 SHAFT ASSEMBLY,CHOKE 1
21 516524201 WASHER 7175181190 1
22 584901301 LEVER 1
23 579191101 SPRING 1
24 520759801 SCREW 7288081470 1
25 581154901 VALVE 1
26 578895401 SPRING 1
27 520977401 PIN 7331081250 1
28 577807201 LEVER METERING 1
29 521085401 VALVEINLET 7335681310 1
30 577807101 SCREW 1
31 516972101 GASKET 7285081290 METERI 1
32 577807001 DIAPHRAGM ASSY 1
33 514189201 COVER 7331081280 1
34 520978801 SCREW ASSY 7331081351 4
35 514242601 BALL 7335081220 1
36 514243301 SPRING.CHOKE 7335081350 1
37 580684801 GASKETKIT 1



POLE PRUNER/POLE SAWS

525PT5S
CARBURETOR & AIR FILTER




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry
1 581047401 ARFITER 1
2 581451801 ARFITER FELT 1
3 580467201 BOLT 2
4 580437901 PLATE 1
5 581047001 FILTER HOUSING 1
6 577848301 CHOKE CONTROL 1
7 590900001 THROTTLE CABLE ENGINE SIDE 1
8 577882402 GASKET CLEANER 1
9 584901401 CARBURETTOR ASSY 1
10 576399102 GASKET CARBURETOR 1
11 503936601 PURGE AIR-PURGE 1
12 577050501 PIPE Fuel return 1
13 504114301 SCREW 7482013180 3
14 578908301 INSULATOR 1
15 576398901 GASKET INSULATOR 1



POLE PRUNER/POLE SAWS

IGNITION SYSTEM & CLUTCH

525PT5S

J




POLE PRUNER/POLE SAWS

PXM_

PXM_REF PARTNO DESCRIPTION PXM_REMARK Qry

1 588141501 IGNITION COIL ASSY 1

2 584826601 IGNITION CABLE 1 1
3 579590701 TUBE 1 1
4 586107201 SPARK PLUG CAP 1 1
5 580634801 SPRING 1 1
6 584968101 SPARK PLUG NGK BPMR-8Y 1

7 521515801 BOLT 8488142500 2

8 521769701 SPACER 1170071260 2

9 577851701 SHORT CIRCUIT CABLE 1

10 516124101 RING 0406401210 1

11 581142001 CLUTCH DRUM 1

12 513189601 SCREW 7114051250 2

13 521758201 WASHER 7160051240 2

14 577052801 CLUTCH ASSY 56 1

15 576400701 CLUTCH SPRING 1 14
16 504118001 NUT 7165043230 1

17 578967801 FLYWHEEL 1

18 505054401 WASHER 7114051230 2



POLE PRUNER/POLE SAWS

525PT5S
SAW HEAD




POLE PRUNER/POLE SAWS

PXM_

PXM_REF  PIM= DESCRIPTION PXM_REMARK ary

1 577878603 TANK CAP ASSY Grey, new gasket 1 43
2 525613101 COVER inner 1 43
3 510044301 OIL SCREEN s
4 577667001 OILTANK with ventilation cpl 1 43
5 525490601 OILHOSE 1 43
6 735311100 CIRCLIP 9x1 SLPPSGA P
7 574829801 COVER gear housing 1 43
8 738219904 BALL BEARING ?89'2R51*3'NGLEROW’ 3 43
9 525490401 SHAFT 1 43
10 575355601 GEAR WHEEL spiral bevel gear 1 43
1 738210004 BALL BEARING ?800'2R51‘S'NGLEROW’ 1 43
12 525481601 KNOB oil pump adjustment 1 43
13 740431014 ORNG 12304 1 43
14 503240911 NEEDLE ROLLER X118 1 43
15 540057901 PUMP PISTON ool 1 43
16 537154801 PUMP CYLINDER 1 43
17 576395901 FASTENER oll pump 1 43
18 501819201 SCREW TENSION 1 43
19 501452702 LOCK NUT 1 43
20 501454101 NUT 1 43
21 523853702 GEARHOUSING B190 right 1 43
2 576831001 SCREW IHSCM MBx30/27 129 TBO 1 43
23 573925801 SCREW ITXSCFT MT5x16727 109 Zn/fe 3 43
24 525490701 BUSHING 1 43
% 574404701 RUBBER plate 1 43
2% 525481401 COVER chain 1 43
27 503220007 HEXAGONNUT M6 8 Zn/Fe FLANGE 4 43
8 525760905 SCREW ITXSCM M4x25T27 129TBO 1 43
29 525755104 SCREW ITXSCFM MBX25T27 109 7n/Fe 1 43
3 525755105 SCREW ITXSCFM MBX12T27 1097n/Fe 1 43
34 575355501 PINION Spiral bevel gears 1 43
ES 525489701 WORM GEAR assy 1 43
% 735312510 CIRCLIP 24x12 SPPSGH 1 43
37 585483101 SPROCKET UF ki 1 43
37 585483102 SPROCKET 38 kit 1 43
38 580760401 NUT 1/4 8T Torque limiter 1 %
39 581126101 DISC SPRING 28x12.2%1.25 2 %
40 576740002 WASHER 375x1237548 1 %
41 582872201 SPROCKET U4 kit 1 %
41 582872202 SPROCKET 38kt 1 %
) 576740001 WASHER 37583758 1 43
43 575784309 POLE SAW HEAD mfgama Ay g 1

43 575784310 POLE SAW HEAD Torque imiter 3/8° 1

Husgvarna



POLE PRUNER/POLE SAWS

FUEL FILTER FOR MOST OF OUR
HANDHELD PRODUCTS
PNC: # 503443201

PURGE BUBBLE
PNC: # 503936601



